



2032

PROMET STEEL JSC

MILL TEST CERTIFICATE

№ 00052

In accordance with

EN 10204/3.1

Consignee: THYSSENKRUPP MATERIALS ROMANIA S.R.L.

Truck: A 3284 MM

Description of Goods: HOT ROLLED EQUAL ANGLES STEEL BARS
QUALITY: STEEL GRADE S235JR AND/OR S275JR AND/OR S355 ACC TO EN 10025
TOLERANS ACC TO EN 10056-1,2

SIZE mm	LENGTH mm	WEIGHT MT	NUMBER OF BUNDLES	QUALITY	STANDARD
25x25x3	6 000 -0/+100	20.420	9	S275JR	EN10025

Chemical Composition - %

Size mm	Heat number	C x100	Mn x100	Si x100	P x100	S x1000	Cr x100	Ni x100	Cu x100	As x1000	N x1000
25x25x3	013195	17	59	16	1	8	6	3	4	2	7

Mechanical properties 1Mpa = 1N/mm²

Size mm	Heat number	Yield point Re, MPa	Tensile strength Rm, MPa	Elongation A σ, %	Bend
25x25x3	013195	353	471	41,4	

- It is hereby certified that the quality of goods mentioned in this Document is in conformity with conditions and the goods may be exported
 - The production is not a source of radioactive radiation. It do not exceed the limit values for radiation, which may have a negative impact on the human body
 - QMS: SGS certificate according to ISO 9001: 2015

Date: 04.01.2021

PROMET STEEL JSC

